HIRDBD |

SUPEF}STUNT

oA 4—51
ORIGINAL HELICOPTER

# INSTRUCTIO_N__ MANUA’E



*a

e Y]

23 . i

o




T LIS

PREFACE

SST-EAGLE

LK —PBI0ERIC D VERLAE ) 9N 2T RTOEZALT
V=L ¥4 TRBOR/ICANY) IS5 —T7,
) WREMARHO-EARXDOT %2 SST-EAGLEL ff2H L £ L7,

FIOZAN-F—4&
Af4O—-2—HEE
F-lO—2—-EEF

1,500mm(59.1")
280mm(11.0")

Rl & & 1,330mm(52.3")
2RER 4,600g(10.14bs)
BHY—F. GHSOERCLUSITDYET,
>y 60~61F
5 R oo 4 AR R Sch- AU 72—\ sY— Kt
DU E G [ SST-EAGLE | # BB EIFWALZERICHUN ED
TEVET,

A, REOMEEELAICHTARBLTVWALT 2RICERETE S
hTHYETH, ELVHITE LERAEERRDMAEEZRIBEHE LSS

ZENPYTHELABX > THHNET, ARPEERDY T TILR:

AT, ANYAT2—DiEE+DICERLTHIPSMILEROTT I,
T EROBRICBROE -ABREESELOT IV,

Xy 7 DREHOKIE, BROZHB, BEEFICOVWTRELUIPRET,
F—BEOARE -RENVH-1BEICI3. BFHTTY. EHEH - FIC
BREENEESH S5V, EOR—#RXEHMEEDE THLB EAR £
NDETERTEN, XEFZETOMAL DL TNIEN.ZERLTTS
LYy,

This SST-EAGLE is one of our ultimate RC helicopters.We have incorporated
all the engineering features that HIROBO has developed for over ten years.
We have named this basic model, that has unlimited expandability, “SST-
EAGLE”.

TECHNICAL SPECIFICATIONS

Mainrotorspan .. ...... 1,500mm(59.1")
Tail rotor diameter .......... 280mm(11.0”)
Fuselagelength ............. 1,330mm(52.3”)

4,600g(10.14bs)

This weight may vary depending on associated equipment.

Full-equipped weight ........

Engine .cscsosisnmsivnsas o 10cc or .60-.61 cu. in.
Optimumradio .............. 5ch-radio for helicopter
5-servos

Thank you very much for purchasing the HIROBO’S “SST-EAGLE”.
This helicopter has been designed for the aerobatic performance. However,
unless you assemble it correctly, the optimum performance can not be
achieved. And a very dangerous. Condition can be created. Please
carefully read this instruction/assembling manual. Before beginning to
assemble the kit assess the quantity and quality of the parts.

Once you open a parts pack, we are unable to accept a request for the
replacement of missing parts. Should there be any problems, please send
back the user’s card to the SALES DEPT. of HIROBO LTD., after you have
verified with the hobby shop. That the part(s) is defective or missing.


sv
Rectangle


SSR-I0—%—~vy FixfEWT T, @ g5% — L OB
c AVESAL¥F—ar} =T — Ailght — L & M2X8CSTEHT £,
o IF TV YITT = LICEXg5H — b £ M2X6CSTRAF I £ 7,

S S 7 20 3

[1] =5 ="y ]‘%ﬁ@;{ﬂ_\[_ Use a SSR-1I rotor head case.
X APETAH—TL— FDONG VA% >TF &,

E:B0F0R% t‘i4’+f'—7b—Fc:%—7%&iwr§!ﬂ§§LrTswo

® RPEFTAIH¥—-TL— Fo@ET

09—V~K27554$—”—EEL~Z?E:VFD—W7~L%ﬁhﬂ&i?o
CATEFAN —N—PY— Y- NELESIIHED LIz, ASEFALF—arro— @ Mounting g5 ball

VT —LEMAXASSTEELE Y., EEFFFICLD LI ICLTF v, ) * Attach g5 ball to the stabilizer control arm with M2 X 8CS.
CIRE Y RREAEA I IAF - N LHE IR T TRAIESAF—TL— 3 * Attach EX g5 ball to the mixing arm with M2 X 6CS.

3B/m/mFVAAET, % Secure the balance of the stabilizer blade.

B AT — T L= FL RS ESAH =0y hO— L7 — A EhERFR I NOTE: Adjust the weight of the stabilizer blade by winding adhesive tape on a lighter

stabilizer blade.
(

LERIEATITTT SV,
APEI4F—arO=NT—Ah

@ Assembling the stabilizer
* Pass the stabilizer through the seesaw and build in the stabilizer control arm.

* Fix the stabilizer control arm with M4 X 4SS so that the stabilizer bar may become equal
inlength to the seesaw. (Both the right and the left sides shall be parallel each other).
* Give a suitable volume of epoxi-resin type cyanoacrylate glue to the stabilizer bar and

Stabilizer control arm

screw in the stabilizer blade by 35mm.
NOTE: Assemble the stabilizer blade and the stabilizer control arm so that they can g5F — b
becomeparallel. M2 X8CS
M2Xx6CS
EXg5+ —

, A 4 B ,
‘ ‘ M3x12CS
\ « A°B /
;g;ﬁg”a’%&gﬂ %\ ALBYMERMAL. I<hh e Tho@ALTT Sy,
0 ¢ KDL BEROMBCHEFER T A2, )
) Use both (A) and (B) at the same ratio and blend them Mixing arm

Epoxy-resin type
cyanoacrylate adhesive,
30-minute hardening type

sufficiently.
(For further details, please refer to the instruction manual

of the adhesive.)
35mm A’=B’

35mm A’ B’

[][]L— ' M AIESAHF—TL—Fr
St o AFEILHF—ay bo—yn

T—ARETTHE L,

-~---—---- X
1




[2] A7 v a7 VL— DT

TYRS——v () LNo. 1R V2T,
Use the brister parts@and partsin bag No. 1.

(4] =¥ 2 Y& DML

TYRY =8 =y
Use the brister parts

BB L No.2 B £V 2 T,

B

and parts in bag No. 2.

¥Ry PRV (E)

%o&@

Pivot bolt (E)

YKy bFEIL (D)
Pivot bolt (D)

YRy b AFL b (D)

Pivot bolt (D)

*vav sH

Thread locking agent

77 B2
Apply screw locking agent
to all the seven pivot bolts.

ATy YaTdlb— PARETEHETE
Swash plate assembly

Q 6 YRy PEWV R (E)
N —— QZK Pivot bolt (E)
£=5mm g [
D E

(Pre-assembled into our factory)

CLYVVHOFIATF YN, FIAL4T Iy v v —, aby bEROALET,
CLYVIVHIIRI - —T— Y-t AF—F—T— ) —EEEANR, FIAL4TFy PG

DT ET, (0S,YST ¥V rogs)

E:FI74 79 bi3uov 254 FERFITTEBLEDTT SV,

CLYVVHIIT N AR—HF =S — U T TP VLRI —F —T— Y — kAN, BIZR
F—3—T—Y)—EEEANFIA T+ b THDFITTT LW, (ENYAL YTV yDiFE)

&E: BTN —-

YST vV Y D54 YSengine

EXRA % —%—7—
') —YSH

0404-114 | g starter pulley for
YS

¥5,100

ENYAT ¥V » D354 ENYA Engine

IlUANR—-%—mvy F&

Bl 2L x— % — L x—

TYRAY—I8—2 16 ENo. 1EFELFEVE T,
Use the brister parts 16 and parts in bag No. 1.

2—Yr P2y ¥
ey b
Cooling fan set

0404-032 ¥2,000

JOARIN—
M2Xx17

1 M20 vy Fxr F

L
iA 65mm

o

I

M2O v Fx v F\@

VNS 4=
Link receiver
LI X—¥%—DOv F

Elevator rod

M2x6CS

M2Xx12CS ”g

'l

TYxYAPOv FM2X45

M2x12CS

Elevator lever

BT E 2 g3%21

\< Grooved parallel pin

/
(Y

RF—5—F—1—

0404033 | gi 0o ulley

¥3,000

A —5—F— 1 —
E4%& ENYAHA
Starter pulley
washer for ENYA

0404-011 ¥ 300

* Remove the drive nut, drive washer, and
collect from the engine shaft.

»Install a starter pulley and a starter
pulley washer to the engine shaft. Then
tighten a drive nut. (for OS, and YS
engine)

NOTE: Give a lock tight agent to the
drive nut and lightly tighten it.

* Install a taper spacer, a cooling fan, and a
starter pulley shaft to the engine shaft.
Tighten them with a drive nut. (for
ENYA engine)

ENYAL Y Vv D&
WA A% TEE

When using an ENYA engine,
clamp in a vise.

&
M4 X 15CS S

Note: Optional extra parts

i

M4X10CS (B2 75 1 })

W59 Fva—

Clutch shoe with a shaft
F . F5 4 7+ v b Drivenut
V(;r. MPAZL 128 X2))
(attached to the engine)
AY—9-—
T —EE Ay=4~=
0sA 7-)-B8
ENYAR (BI5)
Ay—p—F—y -
BE&YSA (B5)
EXA ¥ —%—
7—Y —(0SH)
(YSH) (B 5%) A=y —F=) -
¥ BI%)
2=9»7
7T 7GIF)

I ;—n-m—»—(sum-@

M3x10CS

g =) Pt
D Ln&h

Cooling cover
setting bracket

Xy sk
Engine mount
e B EXgb® — v

@
— M2 X8CS



(6] A4 v 7L — 4D

7U25-r"-v QO Q@O @®EC)E) tNo.2,No.3EEEEET,
Use the brister patts@ @ @ @ @ @@ @ and parts in bag No. 2 and No. 3.

F=WT =Lk —
Tail boom holder

ZRB ¥ Brg. k¥ —
6800 bearing holder

o AL V7L —ADRKRFL)DAYBYC)X¥M3IX10CS. M3+M1 v+ v FTIREXLE T,
o AL Y7L —LORAIICZO Y FIORAYN=T Oy s, £BEBrg. F ¥ —. WEBrg.
FWF— JORARXIN—M3X26. 7 OAX Y )N—M3X64%M3X10CSTRE% L ¥,

o Y=Y YT HN—IINN Ty I EMIXSTSTRAFIFLE T,

o LYV IVEIZI = T HN—(R(L)EM3IX8TSTHEUF T LE T,
ArFro—U AN EEIIRFFLTTFEWY)

o TYVYYEIZI T v FNINVAssy ¥R, REALEKA XA ¥ 7 L — AR)IIM4AX10CS,
GAFWTE N T E T, (RF—F 4 Y F X)L FL=400% ANENR LWV ES IZLTTF EW)

o X4 7L —ALR%RMIZEDETMIX10CSEMAX10CS(T v Y YE)TIRIED L E T,
HE: A4 77V —ARNLEHAEAEDTE., TLAX—F—-LN—Assyr ARERZWE I

LT T avy,

o EEDREANEKELLL, FOUEROLEIL A4 Y7L -2k T, ETRVEAY
HLTEHOFVOEGED EITVET, (KD

o WY —¥‘\’Assy%M3XlOCS‘ #3XIXIFWTEffITTCTF &V, (BETEYDALS DY
FAELITOTREDICLTTE Y, )

o TNV T—4LFRNY—EM3IXI0CSTERMFITTTF &V,

o T= YT HAN—% AL TL—LIZ25 FTMIXSTSTHAF T £ 7,
ET /TP EoTRIFXYTVL=F == v T AN—lH2YHEHBDTHy b L

T8V,

+ Temporarily assemble (A), (B) and (C) of the main frames (R) and (L) with M3 X 10CS and M3 nylon nut.

+ Temporarily assemble the front cross member block, 6800 bearing holder, W-type bearing holder and cross members M3 X 26
and M3 X 64 at the right side of the main frame with M3 X 10CS.

+ Mount the belt hooks at the cooling shroud with M3 X 8TS.

+ Mount the cooling shroud (R) and (L) over the engine with M3 X8TS. (Mount it at the bracket at one point).

+ Mount the clutch bell assembly to the engine, and mount it to the main frame (R) which has been temporarily assembles,

with M4 X10CS. (Remember to insert the starting belt.)
+ Faster the left side of the main frame with the right side and temporarily fix them with M3X 10CS and M4 X 10CS (the

engine portion).
NOTE: When combining the left side of the main frame with the right side, do not forget to fail to insert the elevator lever
assembly.
+ Afterthe total bly is temporarily bled, stand the main frame on a flat surface and align the sub frame. Tighten

all the screws and nuts. (Fig. 1)

+ Mount the counter gear assembly with M3X10CS and g3X9X1FW. (As the gear engagement will be adjusted later,
temporarily fix it now.)

+ Mount the tail boom holder with M3 X 10CS.

+ Mount the cooling cover at the main frame with M3 X 8TS at two points.
NOTE: If the carburetor contacts the cooling shroud, cut to provide the necessary clearance.

(1)

(FIG.1) 0O° D

AT
90° Parallel

90° 90°

YBARYIN=—
M3x38

M3x10CS

o B S d
Counter 7 7t¥
gear

assembly

W& Brg. &V 5"—\
W-type Brg. holder
~

CERE-E LA -
Gyro mount \k ¢ é g ﬂ . ‘;f
— (3
7 OAA Y= M3X26 [ .4), L) b
2210 o ey I 4 3 X9IX1IFW
Clutch bell assembly A4 v72L—4 | > N

JOAXyN—TOv s Main frame
Cross member block (A)L
z
XWbr7 Y T b 7 ®
MEREXES RE—F 47 e=400 <

Belt hook

\

M37 Y2+ o b N /¢
+ MEA % é
(EAE) M3XBTS § ,},,_/ M4x10CS
<X ¢ :
JjsS ®
PA4r71L—0B)L
Main frame 70‘1)( St
\ M3Xx10CS M3 X 64 (
m\ A4 27L—4CL
I v Zassy " Main frame ) 2 2 " )
Engine assembly ~ EE 41? -‘f’L‘DJ’— LT
y=N Y Nni—= FITREELTEA
TTTFEW,
(0401-095) NOTE: Assembly should be

done on a flat surface insure
proper alignment of the
main frames.

BEY A FHER~75—
50-617 0400-124)
OS61SFHA  (0401-103)
(+7¥ 32 %¥6,200)

square type side exhaust mufTler
for 50-61 (0400-124)

for 0S61SFH  (0401-103)
(Option: 6,200 yen for each )

SSTR#&AHR <7 7 —
(7Y 3 7 ¥6,200)
Rear exhaust muffler for SST
(Option: 6,200 yen)



O—%—Avy F¢& TYRE—5—v (@DID@Y) ENo.3EELE V2T,
[6] I — ]\ = %’-‘\” @H}Z'ﬁf‘ Use the brister parts , ,@, and parts in bag No. 3.

A9 VAT RHLFE Y

o XL YTV —hAssyll A4 YT AMEBELF— PO
¥ YAssy ¥ 4 D¢ TM3X20CS M3+ 1 0 ~
Fv FTHEDMFTET,

o AL YRAPEV SV I X FIFTT A POy
7 EMAXASSTEEL TT &V,

o UG v YaTYybI POV T—LIZEEY b K
VMEYERAT T ET,

°o ATy Y27l — bAssyt 7+ v ¥ 2T Y bAssy
EAXAYTAMIBLET, (FMEMEZ 2 Vi
ILEE)

o FUTAT—AIEERY b F ) MEXEWVFH)ICEA
TET,

o M3X6CS(A)%¥ W+ v ¥ a2a7W PDATL F7ay
JIAVRBR, A4 VTR IDBIEHETEHEIYA
AET, @OTELVEIICERLTTEW)

oO—F =~y FAssy¥ A4 YT A MIHEEDET,
M3X20CS¢M3F+ 1T v+ v b THEDFTET,
EF: A—POXYLAIDUvI—XYohIsbe

., Eo— VB0 sr EYomicyIsb
TTHY V5 —F Y AssyHl DM3X10CS T &
LTT&W,

* Pass the main mast through the main mast bearing
blocks. And combine it with the auto rotation gear.
Then, tighten them together with M3 X 20CS and M3
nylon nut.

* Pull up the main mast and secure it with the mast
lock with M4 X4SS.

* Mount pivot bolt (E) at the washout control arm.

* Slide the swash plate assembly and the washout
assembly on to the main mast.

* Attache the special radius arm to the longer pivot
bolt (E).

* Screw M3 X 6CS (A) in the slide block of washout.
Screw it into the groove of the main mast. Tighten
firmly but do not over torque.

* Mount the rotor head assembly onto the main mast,
and tighten them with M3 X 20CS and M3 nylon nut.
NOTE: To adjust the runout between the auto-

rotation gear and the counter gear, insert a
cut piece of vinyl sheet between the gears
and secure it by M3 X 10CS.

Washout guide pin

g s
Ci

Cs
% M3Xx20

U4 v ¥ 2T Y bassy
Washout assembly

SYFAT— A
Ay bFEIV MEN
AT T,

Mount the radius arm
at the pivot bolt (E).

A v ¥ 2 assy
Swash plate
assembly

oo—

4 — U ¥ Yassy
Auto rotation gear assembly

AL A —

Main mast
I
e
9 seu
<Atnvs T i
Mast lock
M4 X4SS —*

M3x20CS



TYRS—r—v(@DLNo.3EEELE VT,

_ v : > (', £
[7] F=—F=v > b DA Usethebristerparts@andparts in bag No. 3.

@ H—FK=vry T
Assembling the servo mount

M2.6 X12TS-2

75
By —FK $

Servos

H—FK=2 b (A
Servo mount (A)

M3X10CS

- —FK<2 v MB)
Servo mount (B)

H—FK=o (D)
Servo mount (D)

AHhTL—} ~M2.6 X12TS-2

Mechanical plate

M3x10CS

7 O0AXZIN—M3X26

@ A4 v 7Vv—ntH—F=yy OHET
Assembling the main frame and the servo mount

AR MEH— KT MD)ERIC AL VTV - AT T, =K< b
AeHEDPoH—Keyry MD)E, JORAyN—TOy 7 i2EMFT5,

*  Attaching the mechanism mount and the servo mount (D) to the main frame first,
attach the servo mount (A) to the cross member block together with the servo mount
(D).

=K<y A
Servo mount (A)

¥

M3x10CS

7 OARXAYIN—M3X69

) N @ # =K<} assy

Servo mount assembly



No.4, No. T&RE 2 EV £ ¥, @ KFRENHETL
— 2| O =t »
[8] 7 }l/aﬁ@;ﬁﬂ—\‘/— Use partsinbag No. 4 and No. 7.

O EEREOMY

Assembling the vertical stabilizer

Assembling the horizontal stabilizer

AFRET 4 4

l Horizontal stabilizer
@ XF-EEREOI
Assembling the vertical and horizontal stabilizer
RATRY ¥ M3+4ar+ vt
Pipe band 0~ o MIRUCS gmaexirw
QP 9
3 NeIN
Vertical stabilizer

g3X9X1FW NS
> . V“
ZERRT A V4 : ‘
Vertical stabilizer covering 3

<$)
24 TRYF ;
M3 X15CS Pipe band CA,

M3F AT YF v b



@ 7F—Iiv¥s ¥ AssyD# 3L

°o 7 —I¥E v FLIN—IZEXg5H — L £ M2X6CSE M2+ v F TEATT £ 1,

o7 —N3I VY3 YAssyll V34 Y P EMAXASSTEM T ¥, (SF 1 704
@ Assembling the tail mission Assy

* Mount the EXg5 ball to the tail pitch lever with M2 X 6CS and M2 nut.
* Mount the joint to the tail mission Assy with M4 X4SS. (In case of S type)

T—Wsy g ~ Assy
Tail mission assembly

® T—NVT— b4 IO (S5 1 TDHE)
CT—NT AN TETF -V FILTHL FERR/TET, (ADICVES I, S
ELLAYPLTTFEW, )
T = NANY LT NT AN TR REERTEE LMIX5CS &
P3XIXIFWTEUH T £ ¥,
CT=NIv VI YAssyIl TV FT 4 T e 7 bk MAXASS TS T 7,
°oT—NI Va3 sAssyE T — ViR Y —g19IC M3 X3SSTHUAHT £ 7,
E: @2FF4 75 x 7 RALEBLAAYPLT, F— R4 75247 — AKX
NHFTARKBTREERELTT &V, (¥770mm)
® Mounting the tail mission Assy to the tail boom (In case of S type)
* Insert the tail drive guides into the tail boom.
* Adhere the tail holder to the tail
boom pipe with cyanoacrylic glue,
and mount them with M3 X5CS and
B3 X9X1FW.
* Mount the tail drive shaft to the tail
mission assembly with M4 X 4SS.
* Mount the tail mission assembly to
the tail holder g19 with M3 X 3SS.
NOTE: Determine the length of the
shaft with the tail pipe moun-
ted at the main frame. And
cut off to the correct length
drive.

#27— WV FI4 T %7}
92 tail drive shaft

F =k F —
Tail holder

M3 Xx5CS

g3 X9IX1FW

F—=ig4 7

Tail pipe

® T—IVT— L84 TNOBRM (BY 1 7DHE)
o7 =)= }Assy¥ M3X5CSEg3XIXIFWTIA T ¥,

® Mounting the tail mission Assy to the tail boom. (In case of B type)
* Mount the tail unit assembly with M3 X5CS and g3 X9 X 1FW.

F— NI = b} Assy

Tail unit assembly \ /’




ALY V7T = VT — L | Nosgmemn T, ® 7— b 7 — & Assy DB
(9] 7L — 2 DT Use parts in bag No. 8. ALY TL—LIIHBI s DEY FEHARRET,
o T —NT—ANLThET—NVT—LFVI—IZBL, FIA TV 7 b TR %
O BES v DHET A —FX—AssyDVa AV VBN ARARET, (ST 4 T)
Assembling the fuel tank . o F—NVEBAONIL P Lh T vl Lk, N b EEEt A EIc9e VR
- . TCTF— VT —bAssy2 T — VT —LFh VS —lBLAIY VI —FXDT— 1) — 2N
Alumlmumtubly FEENTE T, BY 4T
// AL VYXXEFTHLT, 7-VPEETIELERL T, M3XI2TSTTF — V7 — 24
5 NATHRBEELET (F—VEHPTAILERATHIILEYBERLTT SV, )
Wy v 7 SN~ M3 X205 H: AAVEYEFETELT, O—F—~vy KAk iE 387 — b 49 1 E 3 H i
Fusbtank: ‘ BT ET, (ChEME) LAZSY v TT, X, BAEFHIEHEHHY T
\% %‘/73&«"77 To TFHIEFELTTFEY, ]
ank cap . p
® Mounting the tail boom assembly
yyavFa—7 * Set the fuel tank in the main frame.
Silicon tubing * Pass the tail boom pipe through the tail boom holder. Set the flat portion of the drive shaft
@ in the joint shaft of the counter gear assembly. (S type)
ey A EY * After checking to see if a belt for driving the tail is not twisted, twist the belt by 90° in the
Fuel tank weight

clockwise direction @and pass the tail boom assembly into the tail boom holder. Then,
apply a belt to the pulley of the counter gear.

* Turn the main gear by hands, and make sure that the tail can rotate. Then, secure the tail
boom pipe with M3 X 12TS.

@ F—NVT—uTL—ADE

ilaxisisi igh le with .
Assembling the tail boom brace (Make sure that the tail axis is in a right angle with the mast)

F=NWNT —uTL—2A
Tail boom brace

M3+4 a4+ b

NOTE:

Rotate the main gear by your hand, and
mount so that the tail can rotate clockwise
when the rotor head rotates clockwise. (If
you make mistake, it is very dangerous. Or
in the worst case, the helicopter mechanism
may be damaged. Be careful about this
point.)

FeWT—HTV—AF—3IFN
Tail boom brace terminal




No.9&EE2fEV 37,
Use parts in bag No. 9.

[10] 54 F 14 v 7 FXY DML

(O EaF I & & doF kv
Assembling the landing gear

g3 X9X1FW
M3x20CS

M3x16CS

A¥xy F7v b
Skid foot

M3x16Cs &
M3 x555 —2 NT
Q

9

W

i 1 e 3 A

Cyanoacrylate glue PERI P

Skid pipe
AFxy K4 Txxv 7
Slid pipe cap

NOTE: The connection of the fuel tubing

@ HH 1 TORE

BHEY I DFEYORVENRL TV )TN TR ENARAI YIS Y DF YT
Ly —~EHELEIT, GIROBB 74V — %172 LEWVTLLI)
Fuel lines

Attach silicon pipe (Optional extra) to the pipe having the clunk. Lead it to the carburetor
of engine. Purchase a fuel filter and insert it between the tank and the carburetor.

WA (794 FERICBRELTTEW)
For lubrication (Plug when flying)

E: BEAL TORERI YV Y OES ¥77-OTLyyr—n

To pressure of muffler
N

RU=w75—FLy vy rx»—0DER,
FERAICL->THRLZNET, &
VIV VORBEEEIL(RATITLT
(AR

to the fuel tank may differ
depending on the kind of engine IyYvD
and/or use of muffler pressure. ExTLy—~
Please carefully read the
instruction manual of each

engine. g

Bk 7 4 v 5 — Bl
Fuel filter (Optional extra)

To the carburetor of engine

[\ il




TYRE=r—- DGCDED @ tNo. 10w EV2T,

[11] Ev» 77 v 7‘,%%1% D T?E._\_Z Use the brister parts@@ @ @ @ ,and parts in bag No. 10.

@O EvFT v THEOHET
Assembling the pitch-up mechanism
M4+4ar4v b M2Xx6CS
EXg5+ — v

LE L /v —
> L-type lever

N M2+ v b
AXEX2H T —

M3x15CS

pdX1.5% 5 —

M2x6CS

18 b3 —
I-type lever

3X25 %5 —

A=N=aL s ey FLINR—
Super collective pitch lever

Ky Fyr7 R
Wi v v v —

M2X6CS —% 7
%
g

EXg5% — b

Brg. LF 6012ZZ

T A = I
¢6 shaft lock

Brg. LF 6012ZZ dﬁ
N
(ﬁgéf%
(e /
——/

AVBICRBATVOy JHIEERLTT &V,
Use screw locking agents for screws, nuts, ete.

10

o ryBIBE LS —
I-type lever for aileron

sv-sm ||

Main frame side <

AR &

Use the inside hole. - b

L& LN —
L-type lever

i1® ®

LE L)\ — DEXgs+ — D

BT ABICEELTT &V,

Be careful about the mounting direction
of EXg5 ball of L-type lever.

71— ufil [

Main frame side <

@7
B:

Cr

ILAN—F—FIEL/N—
I-type lever for elevator

ARl o R 2 1ERA
Use the
outside hole.

Il ARX—=F—pP NI LIN—
Elevator torque lever

£

i

j

EyFLN—Yx7 b
Pitch lever shaft

A

tm§77>¥—3xzjﬁ§___4a\ﬁk\l

g4x1.5 7% 7 —

N

I8 L —
I-type lever EXg57H — b

M2X6CS

ALy rEyFLIN—(B)
Collective pitch lever (B)

pAX6X2 N T —

M4 X 4SS

LILAN—=F—FyLIN—
Elevator torque lever




@ E&EHOY -V
O—4%—Av Fg
o M2X167 Y X¥ A PO FiZu0y FT VY FQ)%:FAVRA, 3 FV v F/T7—0tEy T
7— Al ET.
o M2XT07 Y* A POy FiZOy FIT Uy FE2RVAR, RFEIFAIH¥—arbO—)
F—atwAyTaTybarbo—L7—AlBfTET,
o M2X907 VXA POy FiIZOy FZ VY F(2RXAVRAA, 3FY VI T—LERT Y2
TV — MIEfHT ET.

@ Adjust rod installation and set-up.

Rotor head portion

* Screw rod end (S) in M2X 16 adjust rod and mount them to the mixing arm and the pitch
arm.

* Screw rod end in M2 X 70 adjusting rod, and mount them at the stabilizer control arm and
the washout control arm.

* Screw rod end in M2 X 90 adjusting rod, and mount them at the mixing arm and the swash
plate.

M2X70
7YxA PO F

M2 X90
TYx APy F

. :
%—Zn M29 v KL F(S)

Remove the M3 X 10CS once
and tighten altogether.

11

7YrArOYF

WA THZER
Tail control wire clamp}’

M3XIOCS§—‘&H*)
B LTHRES LT, %

TYxAbay F

M2X110 4
TYVxApPOy F

M2X657 Vv ATy F

X TYYAFYaA v IBEET BRI

R
R side Lo )Ny ¥t LTT &V,
Firmly solder the control joint (B) and
a piano wire,
M2x45

TYVYxAbOvw F

M2Xx110
TYx¥Ab+OwF

Ny¥IF
Solderingiron 7Y XA FV 34} (B)



®@ Vx4 oD ° 2 3 7 g
EE?— TR ERTY A TTY Y P ERAT T, ‘ [12] 7aReH—KDEy 71427
AT IcowW TR AmEm S0 £7, . <
HL RV v 4 OORBHEES 1. ¥—FOEGERE(E—F 1)
ECEATT RV, CHECKING SERVO MOVEMENTS (MODE 2)
cRfER, YxMTRS vy FORN TTIREER. TER. F-FEBRLAMVFEARTAT A v 2 L —KOEE
AL 9 FEE, ¥—FII Y IFC,D, A HTY Y POWTRPDOIFAOME ICETITT FEaxmRELET,
Td Wy EEHEPENHFLIE, BERO YN —AXL v FE2YHVEBIT, HFENED § <RI
o Ny T — ZERZE O £y PLTTEV, (UN—RAARA v FOEwTOREey VMEADHFEIHEY — K2 E
AARY MCHEET -7 TG ET, RALTT&Ww)
H—AOI— FERINBEOEERNNVFTLEDTBEZT, Connect your transmitter, receivers, receiver switch harness, battery and servos. Turn on
® Mounting the gyro. the switch, and check the rotation direction of the servos as you move the transmitter
* Overlap two sheet of the double-side adhesive tape and mount the gyro to the gyro mount. sticks. If the rotation direction is incorrect, use the servo reverse switches of the
P cavefil aionf s roaHnHay divection transmitter. If your radio does not have servo reversing switches, use a reverse servo.
For further details, please refer to the - SERYQ STICK BOTATION
instruction manual of the gyro. K
; 1 :
* Mounting the radio receiver and the gyro switch ’gxr(:tl(:/Collectwe servo ggWN glockwTse
Attach the switches to either of the servo mounts C and D or the mechanism mount, Lbchi(elevathr) sacep i w%se
whichever you like. Roll (aileron) servo LEFT Clockwise
* Mounting the battery and the radio receiver, etc. Rudder servo LEFT Clockwise

Attach them to the mechanism mount with double-side adhesive tape.
The cords, etc. of the servo shall be be bound by a linkage band.

207MLAE Y F

QOILAR—5—%—R

12



AT 4 vy DEKREE
BASIC OPERATION OF YOUR TRANSMITTER STICKS (MODE 2)

AT 4 v 7 DEKRBEMEIISST-EAGLE T T <, KEORCAY 32 <{FEALTT, Lo
PHNEXTTE WV,
The basic operation of the transmitter sticks is the same for every kind of RC helicopter.

W o Ut 0 =1 N

Tailor rotor

Tail rotor
Throttle
Throttle

Roll (Aileron)
Roll (Aileron)
Pitch (Elevator)
Pitch (Elevator)

Right
Left
High
Low
Right
Left
Forwards @
Rearwards ®

©O0®OO

55—
55—
ILR—F—
ILAR—%—
oy
S92
rvav
rrav

¥y
Tv7

NA
AO—

CEASNORGRONON SRS

13

3. TVR—-FI—DYr¥—7
ELEVATOR LINKAGE

X ZH—FKk— i3, EXg5F— V¥ M2X6CSEM2F v + TEMFIFTTF &V,
*  Attach an EXg5 ball to each of the servo horns with M2 X6CS and M2 nut.

A ] v ¥ 2 assy

Swash assembly

N

QOK_I

Ay vaTdlL—FHTAM
LI TTHRELTTE W,
Determine this length until the
swash plate comes in touch with the
mast.

QIBLN— I L R—F— L N—PEFII 2L ET,
@ A7y YaZL—1FBTAMIFLTICKLZIHICLET,
Mount control rod as shown.

© TN ry—JIEENLZTIIA VAT,
AN =T F754 MRBEREETRELTT &V,

© This linkage is for the standard flying. Determine the
linkage by yourself for inverted flight.



sv
Rectangle

sv
Rectangle

sv
Rectangle

sv
Rectangle

sv
Rectangle


4. I Vvu DY ri5—v 5. A0y P DY) -

AILERON LINKAGE THROTTLE LINKAGE
2 2 b @ZU‘YI‘)I/I\’f‘Dﬂ#
Mast When the throttle is HIGH.
90°
W

A7 vV 3 assy
Swash assembly

O O on  2m

Full throttle Fully closed

O © LYy A by T
@) 20° Engine stop
TAKY Yy

#990°  ldling
25
Full throttle

A

A9 a7lb— IR M
LLDETTRELTIT &V,

\ Determine this length until the
swash plate comes in touch with the

00O

mast.
QB UN—ELELNN—$BETIC2BHICLET,
@ ATy vaZL—FHTAMIMLTIE LB EIC0y Fxy FCHBLET, (1) TYAYRAF4 9 7% A0—C LRI — Kk — Y 3520°0FF 0y FERMA T3,
Mount control rod as shown. . ER7ORICENEFELNZT, )

2 ¥*TVLI—DFILareROMBEIC LS80y F oy FTHELI T,
Adjust the carburetor linkage closed at low throttle and low trim and the ball link so that
the barrel of the carburetor can be completely opened at high throttle stick.

14


sv
Rectangle

sv
Rectangle

sv
Rectangle

sv
Rectangle

sv
Rectangle


@ I avAuy pNVATO—OE(TA K »Y)
When the engine control throttle is LOW (Idling).

Q.. 1B

I AVATL 9 I BRU—TPYLAENAOELFYTLI—DF7A¥ImmiLd <
BICLET,

Set the carburetor barrel so that it is opened by 1mm when the trim lever is HIGH and the
engine control stick is LOW. (General guide)

® rLvavAuy pLAT—DOB(Z/VY VALY T)
When the engine throttle trim is LOWEST (Engine stops).

IVAVAFA I BAT—TPY)APRT—DBICFYTLI—DFTL¥PELICH
LaRICLET,
Barrel of the carburetor can be closed at low throttle and low trim and can be completely

closed at low throttle stick.
UELTRHERT BIRICEXgS K — VORMMN T AMELALLZ T,

Adjust the mounting position of EXg5 ball so that all the above conditions can be satisfied.

15

6. EvFarvyru—oyr¥—v
COLLECTIVE PITCH CONTROL LINKAGE

D AF 4 v AT—D
When the stick is SLOW.

e

BEYYyFEREN T —
Minimum pitch setting collar

cJEE YV FRENTI—E VA MIRMNTET, =
CILYAVATFAVIHBAT—DK, ¥ —FKF— Y 920°0NE IR BEETTET
IO, ATy Va7 L—bRBEYFRENITI—KLEINELITTITOY FOKS
ERELZT,
ArO—EBI VIV BBILEDETEY FPLTTEY, )
Adjust the length of rod A by using the ball link so that the collective pitch lever is positioned
at 90° (when the lever is horizontal) and the servo wheel/lever is at 90° when the engine
control stick is at LOW.


sv
Rectangle

sv
Rectangle


e S SRS oA = SPTe S e W

7. 95—y =7
RUDDER LINKAGE

58

N\ O

>

#720mm

A PO — 27 2#H20mmilEELTT SV,
Vx40, TL—FOERSETENET»H
754 FFAPELTRELTT &SV,

#20mm

LS —rhif

Lever neutral

@ EEBOZ VI VATA VI EFLIILET,

l© O]l ©
[© olod)le o

FLTCIF—AFA4 92, P )ABoa— S NIlhoTWBEILTIY—a v bu—Jb
Yx T bEH—Fh— Ul BMET, Oy FO¥F—Fb— y ~ORNAFMLE I,

Oy FORMO—27 P20mmAAEEICE Y FiTF T,

Mount rudder control wire as shown in diagram with rudder stick in neutral position on

transmitter.

16

8. IXFVYUIST D)=V
MIXING ALARM LINKAGE

#7110mm

S

X A PO— BRIV oBMBEIILoT — O
EVWITOT, FRFRIIEDETEL Y b
LTF &,
im0
FNY YT —8°~+10°
PR —3~+8°TT

%

#730mm

1

@ ITVAYARTFA YV IHBRAO—DRBRICIFY VI T—LOEVWERKFETAS y0 -5 —

DY v FH_0I 320y FZ Y F*ELTHELE T,

Adjust by turning the ball link so that the shorter side of the mixing arm can become
horizontal and the pitch of main rotor becomes — 2° when the engine control stick is LOW.



9. RAFEFTAF—av O — LT —L0OHE
ADJUSTMENT OF STABILIZER CONTROL ARM

No.11&&#E 2 v 57,

= X(‘ v
[13] Ei%\'ﬂ-l—— UsepartsinbagNO.ll-

1. ¥ E 0T
Assembling the cabin

oFYEVEFr /E—%4bE Tk T—TETRIEDLET,

° P2 & H T TM2.6X6TS b 7 XA TEUAT T £ 7,

* Set the cabin and the canopy together and temporarily fix them with a cellophane tape.
* Drill a hole of 2. Mount the canopy with M2.6 X 6TS truss and canopy.

¥y /) ¥E— *rEr

00 Windshield Cabin (
oY mm

X FYEVIFEREDTT 3
- BEBEEHTEDD LAY
TLLd
% Through the cabin is fixed with screw,
v ) ¥— it may be fixed with cyanoacrylate

Windshield glue.

FTA
Truss

@ IVOY IVR—F—RAF 49 ) LVAVAF A9 /D2 — IV DBIZAIES
AF = O— V7 —2pkFICRBic0y FOBESsABLET,
Adjust the ball link so that the stabilizer control arm is horizontal when the engine control
stick is at full throttle with the aileron, elevator stick at NEUTRAL position.

M2.6X6TS F 5 1(

* EROQY FOY Yy —YRURA O— s 0B, EBIZT754 72 b YERTA
APORBICEETHELTT 5w,
Adjust the length of the rod so that the stabilizer control arm is horizontal when the aileron
and elevator sticks are at NEUTRAL.
Main rotor blade pitch should be approximately +4°at HALF STICK.

JAF Y N=FHh—
JA number decal

17



2. A4 ru—%—OHT, Wit

Assembling and mounting the main rotor blades

Q7L - FREREER LRI EEHCES LS T,

@AM YT V—FIOIA b2 RFVEEFTEELE T,

Q&b h T4/ L, A4 TV —FERFEF2— 7% »EEHAIZ10emT 2%
FIHLET,

@ BHEOERTHEEEET,

® bEoFrEAIYFLET,

® A4 YT L—FONS 2%Wh ET,

@ Mold the blade reinforcement plate and cement it with epoxi adhesive glue.

@ Cement a weight to the main blade with epoxy adhesive.

) @ Carry out sanding the whole parts, and cover the main blade with contractible tube with

some allowance of 10cm left over at both the ends.

@ Counter the tube by steam.

® Cut off the unnecessary part.

® Secure the balance of the main blade.

FL—FTvva et
: x
Blade bushlng\ Bury the hole with

epoxy adhesive.

Fdmict}

AL v TL—F
Main blade

By b C::]
Cut off ’
T \_/’
H b / :
cutoﬁ\O = ] A
" BOHIKT— 7% %2 3 <,
\&

Wind tape at a lighter side.

18

3. 7= V7L — FOMT - B

. F Y ONA

Assembling and mounting the tail blades

O 7V— FHEMRE TR+ U EEH THE
®LET,

@7—V7L—FbArfru—p—LE
RIZDEF 2 — T2 v 5251,

@F— VI L—FhAF—il5—N7
L — F%#M3X15CS&¢M3+ 1 o »
Ty FPTROWFTET,

@ Cement the blade reinforcement plate
with epoxi adhesive glue.

@ Cover the tail blade with heat shrink
tubing.

@ Mount a tail blade at the tail blade
holder with a M3 X 12CS and M3 nylon
nut.

©@F—VIL—FDLEIIAL vy O—
S—DEREKTELY £1,
BWHLEHy PLTTF &V,

© The total length of the tail blade may
change according to the revolution
speed of the main rotor. If too long, cut
it properly.

M3 X15CS

Mounting the cabin

o¥ ¥ ¥ ¥ % 84 b ¥M3x10CS &
3XIXIFW TR £ ¥,

* Combine the cabin together and mount
it with M3X10CS and g3 X9 X 1FW.



AT

HELICOPTER SAFETY

AYaTa—13. A4>O0—44—, F—O0—42—pPEETOELF T, RIT
WCBUTREAPILRRBICEFR LTI SA M EBELATEY,

®
@
)

SST-EAGLED X 1 > O — 2 —D5%iE A ¥ — K3 BFR200kmEL Eic k) £,
7514 FDOBICKRALSICAPBELEVELELHTT AL,
HLOOIBUBEZEHOIHNBETT, 1771 bTELBTFIvILT
FTEWV, WB3APFTVERICRDTOAALEHDNEE LTTFTEL,
BAHF—ICZ2HAT I ZVaRZE I oMAEETTHLET, LI
[ SST-EAGLE | B E KO DBFTIETHEE T &L,

EHHIREBLE L THLUUTRREESVLRETOTCHAICERELT
FEHLTTF&W,

19

Hirobo Ltd. shall have no liability or obligations whatsoever at any time
for any personal injury or property damages or for any special, indirect or
consequential damages of any kind how soever arising from the operation of
this product.

If you are new to R/C helicopter flying, please seek the assistance of an
experienced R/C helicopter flier. Since a R/C helicopter is a highly complex
machine, a mistake in construction or initial adjustment could result in a
serious accident. Inspect your helicopter after every flight to determine the
integrity of the machine.

A R/C helicopter flown by an expect appears quite innocuous. However,
due to the high main rotor head speed used, a potentially lethal situation
does exist.

Fly only in designated areas and never near or above spectators. It is
highly recommended to join a local R/C modelling club and to purchase
liability insurance through the national organization.

For further details please contact the shop where you bought your
helicopter.




FE/N—YIZCDOWT

PARTS FOR REPAIR AND MAINTENANCE

<ERHDEAICDOVT >

e st HIBANAEEICE. ¥y FEBAINABRAEAI-RFES LS

HEE S THBLRDTEAL, HECICHBENELFICAYVIKSWEER. B

i&l:r:lfri—(H:)*é‘?%%%ft:/\"—-y@é%ﬂ‘c‘ﬁt:?ﬁiﬁi&ﬂ&buitﬁ%ﬁ%’cﬂ

yF. R BETHEREY TV, _

CORSICIE. . Ry, BEED. SEEZs+MROL. »BAD— FE

5. B BBru-20WERALTTEY, X, 28U ED /S =Y & FEBFIC

FIVEAhBIBA0OFEERE. 1FESVEREMATTFEV,

HBOER Y —EREBTWVWELEEET,

BE . M OEIREOMBE) I E VALV TH S 10BREFETHE

LEd., BREENAVAFVTHLS30BMAE TSR LET,

© EPICOoWVWTH. FR2F6ABRENDHD TERBEIC LD LVERL
LRI HYET,

© FRMBICIHHBBREEETATEYEEADT, (/5= V18 x1.03) +3%
FLAXBIMMBRAAICTIEET IV,

T726 5B BAF™HALETS30-214
EOR—(BR)ETILBESL
TEL 0847-41-7400

)
& {71
7E {i
0404-207 tIMHEAALTL— K L=655 2ty b 4,500
0404-050 NBTF =T —LiNMTL=735 1ty b 1,600
0404-037 10 A RL—hFXAL2TRA L 2t v b 1,000

FOR PURCHASE OF PARTS

If parts of your helicopter are missing or damaged, please buy them at the
shop where you have purchased your helicopter. Please tell your dealer the
part numbers and the names of the parts. If it is difficult to obtain
replacement parts, please place an order for parts directly to “Sales
Department of HIROBO LTD., or your country's distributor, with
remittance including freight charges. Please state your name, address, zip
code and telephone number together with your necessary parts no. name
and quantity. If your order covers more than two kinds of parts at the same
time only the freight charge that is the highest among the parts is to be
paid. All the other freight charges are free.

Usually, parts will be forwarded within ten days after we receive your order
& payment.

The freight charges herein are based upon the current rate of Jun. 1, 1990.
They may be subject to change.

SALES DEPARTMENT,

HIROBO LTD.,

530-214, Motoyama-cho, Fuchu-City, Hiroshima-pref., 726 JAPAN
Telephone : 0847-41-7400 Fax : 0847-41-9361 Telex : 645760

2 4
= 9,000 1,500
= 1,600 800
= 2,000 360

£t (12,600x 1.03) + 1,500

&Et 14,4788

20



0404-216

2500-036 25925.002
[_ 0401-002
2500-061 )
0404-001

0404-208 | 2525-001

2532-028 2521-027

2532-002 ——

2500-063 0403.081
2532-004
0404-221
- 2524-013
2522-001 \sa
2522-009
%@ 0404-207
2506-005
2532-026 0404-089 _ o S 2500-016
2521-034 N oke 081
2506-018 P ;
2508-002 ‘ 2532-022
@— 2500-044
0404-223
N~ £ AN 0402-006
2500-060 \N g 2530-001
2506-028 o Qs
@ 0401-010
2532-021 .

2532-002

\Q ) 2505-007
2506-014

21



KERMEICIHERERIEINTEY THA,

KPR ICHHERBEIEEINTEY) ¢4,

3 - FNO B % corms A xfe @201 M emTen 3 - ¥NO 5 % N I ENAR R Ll
Cord No. Name of parts Description Q'ty | Price chargge very Applicable models Cord No. Name of parts Description Q'ty | Price chzlrgge v:r;: Applicable models
T pdBEANT 2 ¥ x
0401-002 S 1 2,200 175 A 2506-014 4 hardaned washer 5 400 12 A
AFESAH¥—arba—- LT —4 FT v x p4Xp20X1
0401:004 Stabilizer control arm . 1:200/{{120 A 2506-018 Flat washer 04 X 20X 1 4 500 12 e
0 K27 APN
TL—FhN¥— g
0401-010 Fahw 1+ 1 8,000 620 A 2506-028 |93.9X5.8 X0.1FW 10 400 72 A
Blade holder :
With drug metal S8ALY YT
¥ Ri—dn 2508-002 S'8 2 5 200 72 A
0402-006 | 1 4 400| 120 A -9 stop ring
amper rubber Brg. # 7 — 2.5T
SSRE;— 4 —‘ ” 2p2L 02t Bearing collar 2.5T & 3001 250 E
~ 7 FAssyllt - - =
= ¢ TL—F+&WV¥—Brg. " 7—
AFETALHF—ri— SEnFdA 2521-034 SO 2 200| 120 A
0403-081 | o\ 1 liver bar Notincluded in 2 | 1,000 1,500 A Blade holder bearing collar
SSR rotor head 7Y xA MOy FM2X16
assembly 2522-001 Adjust rod M2X 16 5 s001 12 A
st it Brg. ff 012 |M207 FZYF(S)
0404-001 Mixing arm With bearing 1 1500 120 A 2524-013 M2 rod end (S) 5 250 72 A
SSR7 xH Y vy VAE KN pSEA K — b
0404-089 SSR feathering spindle L 2,800( 620 A 2525-001 95 hardened ball 5 250 72 o
- s . nx{ b—K EX p5  — ) M2Xx8CSfF
+ 3 3 I A V- &
Filel AL 7Y O - 2525-002 | X 45 ball with M2X8CS § |10 13 | A
0404207 Semi-symmetrical main blade with w?“; weight ind 1set | 4500 1,500 A 2530-001 Ky bV (A) 9 300 79 A
weight =655 ;;r:eorcemen Pivot bolt (A)
X5 H A= 2531-003 |7 D A XA 10| 300 72 | A
0404.208 | 27 €74 =7V = KCG-WE0-L105 | 7 1 ¥ LA D 2 | 1500 =50 & sk
Stabilizer blade CG-W60-L105 With stabilizer Y 2532-002 *x v 7TA21) 22— M3X8 10 400 120 A
cover film Cap screw M3 X8
M3xX8% v 7 7 y *xy7A7) 12— M3X12
¥y F7—LP13 A5 a—Ah 2532-004 | 0 cerew M3X 12 10 | 400| 120 A
0404-216 | . . 2 600 175 A
Pitch arm P-13 With M3 X8 cap 9532.021 | ¥ ¥ 7 7A7 Y 2 — M4x10 10 | 6 120
screw . Cap screw M4x 10 00 A
+ v % -7 8SR-1 *rr TR a2—
0404-221 1 | 4,000| 360 A i 4 == Max15
Cemtor hub SSR. T 2532:022 | o 0 S a1 10 | 600| 120 A
Y 2IE T ¥xv7A2 Y 2— Max35
Y B9—EA 2532026 | o M4 35 10 | 600| 120 A
0404.222 |SSZ 3 =7 H A KT L=+ & 2 |4000| 360 | A 55 TAr A
Yoke side plate Pressure fit " 2532.028 | ¥ ¥ 7 2 — M2x8 10 | soo| 72 A
damper outer Capscrew M2X8
collar TYxA P07 FM2XT70
2522-008 s 5 500 72 A
SSZ ¥ v -4 vt—HI—%v b Adjusting rod M2X 720
0404-223 , 2 350| 120 A i =
SSZ damper inner collar set 2522.011 TY«xA P07 FM2X90 5 500 72 A
Adjusting rod M2 X80
2500-016 | Brg. pd X 99 X4F ZZ 1 1,000 120 A
2500-036 | Brg. 93 X 98 X 4F ZZ 2 1,200 120 A
2500-044 | Brg. g8 Xp16 X5 ZZ 2 1,200 175 A
Brg. A7 A b p6X12
2500060 Bearing thrust 6 X 12 2 1,2001 175 A
2500-061 | Brg. pd4 Xp9 X4 ZZ 2 1,200 120 A
2500-063 | Brg. 93 Xp7 X2F 2 1,200 120 A
M4+4ar+ b
2505-007 M4 nylon nut 10 200 72 A
2506.005 | ;7 7 ¥ % 94 X06X0.5 20 | 100 72 | A

Flat washer 04 X6 X 0.5

22




0404-309

- 2500-067 2005002

0400-017 &

2532-033

2500-068
0400-016
\ 0403-099
0400-014

‘/@\ N
2500-068 AN ? (
)

0404-227 |
2500-049 2508-004 0404-308 N\
[
0 0404-310
*@ 404-330 diohodtii Lol
S 0 @ O @ |

0404-014

il
0404-017

Cruripg 0404-308
2500.049 ~ —2>30-004
S i T
@ @ ®
— 0404-013 ()
=) ~—— i 0404-019
U

7 0400-113
2530.005 _—> S —p% —
>

2500-066

* 0403-047
2500-049 1 %
2531-003 /
0403-011 0403.055
0403-018

2500-045

b€

g

0404-036 2506-026

0404-034 (
L
0404-116 -
0400-004 0403-017

404-01
= | 2506-027  |.0404-119
2500-046 (@)%t
S
@/__ 2508-004 /‘ 2529-004

0404-117

23 L T e |



KERMHEICHERBEIEINTEY LA,

MERMECIEEBIEIEINR TS IHA,

3 - KNO i N I ENACK LR T 3 - FNO & % s bmE (A mlE @S M 8 M| wATRRE
Cord No. Name of parts Description Q'ty | Price 8 Cord No. Name of parts Description Q'ty | Price g
charge charge

0400-004 ﬁgj‘;; c;u':ch'\b’:]?l; ;g" 7 2 | 200] 250 | A |BBZ-SST 2500-085 | Brg. 96 X915 X522 1 | 1000| 175 | A

0400-014 é’ozn":efs;:g 1 | e00| 175 | A |ssT 2500-046 | Brg. 06X 12X 422 2 |1200] 175 | A

0400-016 | 7. 7 g:af(;)‘gf 1 |1500] 120 | A |ssT 2500-049 | Brg. 910X 919X5 2 |1600| 175 | A
B

0400-017 ;’ﬁ:ef g::(:é;‘g’gft 1 |1500] 120 A |ssT 2500-066 | Brg. p6 X519 6 2 | 1600 175 A
A

0400-113 |FI#A 7 7 ¥ 2 Assy ATLH 1R | 7500] 250 | A |ssT-BBZ 2500-067 | Brg. p4 X 13X5 2 1200 175 | A
Co-axial swash assembly Preassembled 1set

0403-010 ;ize‘mﬁc:;: Zedl: 1 |1000| 175 | A |[BBZ 2500-068 | Brg. 95X 13X 4 2 [1200] 175 | A
TArOY 72 M3+ b

0403-011 Mast lock 1 300 120 A BBZ 2505-002 M3 nut 20 200 12 B
A9y —XXHr—2A & (B)7 47 y ET v v g3X4.5%X05

0403-017 Countergear-case R,L3:# 2 800 175 A (B) type 2506-019 Flat washer g3 X 4.5 X0.5 10 200 72 A
AY I —X% 18T (B 47 02 E v Y x gldxpl85%0.5

0403:018 Counter gear 18T L 1,300 175 A (B) type 2506-026 Flat washer 14 Xg18.5X0.5 z 300 72 B
Y4329 7-1}—9T 75 vVt 1R B)F 47 9506-027 | 7 7 ¥ ¥ 916 X921 X1 2

0403-019 Timing pulley 9T With flange 1set 300 LT e (B) type 506-027 Flat washer p16 X 21 X1 5 400 7 B
hH v d—FTty bRV FFALT) 1R (B)Z 47 2508-004 Abv 7Y TS 14 5 2 72

0403:08¢ Counter gear set (Belt type) 1 set 3,8001; 250 A (B) type 508:00 Stop ring S-14 00 A
ABIAAAN—L=26 . 004 |P-160Y » 7

0403-099 Hexagon cross member L.=28 2 400 175 A SST-BBZ 2529-00 P-16 O-ring 5 500 T2 A
WERIARTY v 7 k¥ —gl19 ' ¥y b #Fb k(D) 9 72

0404-013 W-type bearing holder p19 1 1,500 175 A BBZ 2530-004 Pivot bolt (D) 900 8
%8 M Brg. kv ¥ — 19 ¥ Yy KV (E)

0404-014 | o141 type bearing holder 919 O b Bl Il 2530-005 | piyot bolt (E) 2] 0 Ty A
sla + — F OBEEN ¥ v PAJY) 32— MdX4

0404-015 914 auto-rotation drive shaft L 3,0001 250 A 2531-003 Set screw M4 X4 10 300 12z A
AY I —F¥ 18T ¥xv7A2Y) 21— M3X8

0404-017 Counter gear 18T 1 2,200 175 A 2532-002 Cap screw M3x8 10 400 120 A
X5y Fx0 Brg. ft DA svaTH AL FEY

0404-034 Clutch bell with gear With bearing 1 4,500 620 A |BBZ-SST 2532-018 Wash-out guide pin 2 200| 120 A
F—FOf AL v ET T *xv ALY 23— M26XI12

0404-035 Auto-rotation main gear 97T 1 1,500 250 A 2532-033 Cap screw M2.6X 12 10 400 120 A
pl4t—r0 23 7%y} HILig

0404-036 | ;) 4 o uto-rotation clutch set Preassembled 1 110,000 1620 A
EX#+— b O .

0404-116 EX auto-rotation drive shaft ; 6,800 250 :
EX#—-FO b2y 3Iv%—

0404-117 | £ 2 uto-rotation torque limiter 1 | 2,000] G175 =
EXA— FOgEH#EL s b 1%

0404119 EX auto-rotation drive shaft set 1set 8,000 250 N
A4 2R+ L=185,195

0404-227 Main mast L=185,195 1 1,000 360 A
A ry—X*¥y—2(R,L) 1R S92 147

WLl Counter gear case (R, L) 1 set 6001 179 - (S) type

A=ty a4
. PP EERESEN | P 247
0404309 Counter joint shaft Joint shaft with e sl ek e (S) type
cover

A Y — XX Assy 1R S)yr47

0404:310 Counter gear assembly 1 set 7.8000 250 A (S) type
V>3 v » i -

0404-330 |ZEBI ¥ PO LT =4 1 |1600| 175 | A

Metal-type control arm

24




& £ 0403-048

0404-005

0403-099

2532-003

0404-006 0404-303

@
0404-004

0404-112

0404-306

0404-206

0404-027 0404-333




KERMEICBHRBRIEINTE) A, KEREECIHRBIEINRTBY FHA,

Cord No. Name of parts Description Q'ty | Price chargge very Applicable models Cord No. Name of parts Description Q'ty | Price charge | very Applicable models
FonT—nkn ¥ - &1
0403-048 Tail boom holder (R), (L) 1for | 1,200 250 A BBZ
each
ANBIORARXA = L=26
0403-099 Hexagon cross member L =26 . 400 TS Sl i
0404003 | 79 ¥ F 2O A A= T Oy 1 |1500| 175 | A |BBZ
Front cross member block
J O AR~ M3X64
0404-004 Crossmumibier M3 X/64 2 500 175 A BBZ
7 0A A N— M3X26 3
0404-005 Cross member M3 .28 2 500 175 A SST-BBZ
7 ARAA 7= M3X69
0404-006 Cross merber M3 %69 2 500 175 A BBZ
JOAXAZI)N— M3X38
0404-008 Cross meimber M3 %26 2 500 175 A BBZ
odoq.027 |2 X2 Fi AT %% 27 4 | 300 120 | A |ssT-BBZ
Skid pipe cap
0404029 | F = HFT T2 B (M) 1 | soo| 250 | A |[BBZ
Servo mount (A)
KB 2BAL 27 b= 4(B) (R). (L) &1
0404-111 : 2y ¥+ ME| 1for | 4,000 360 A
Main frame (B) for large tank With clinch nut each
REI®KES v 1R
0404-112 Large fuel tank {zat 1,900 620 A
X A%y F79 MarFw
0404-206 Skid foot (CONDOR) 2 1,000 620 A BBZ
2477 V—4(A) &1
0404-302 |yt e A ®), (L) Ifor [3,600] 360 | A
each
A4 Y 7L—L(C) &1
0404-303 Main frame (C) (R), (L) 1for | 2,500| 360 A
each
0404304 | I YA BTk 1 |1000| 250 | A
Gyro mount
#—F37 (D)
0404-305 ServomiouAtiD) 2 1,200 250 A
AATL—}
0404-306 Mechanical plate 1 1,200 250 A
A¥xy F23 4 7(R)
0404-333 Skid pipe (Black) 2 1,600| 800 A
2505.006 | M3+ 4 3>+ k 10 | 2000 72 | A
M3 nylon nut
2506-010 [ 7 7 ¥ * 83Xp9X1 20 | 10| 72 | A
Flat washer
*r77R%2Ya— M3IX10
2532-003 Cap screw M3 x 10 10 400 120 A
FIEyIAR7Ya— M3x8
2534-003 Tapping screw M3 X8 10 100 12 A

26




2534-003

0400-051

2534-003

0404-044

OSH] 0404-113
YSA 0404-114

2504-022

-

2532-021 _~

0404-012
’—-
é./

S
& 2532-021

0404-063
0404-010
0404-011

27

‘
|
0 >
|
2532-022 2505-001

2525-002

2522-009

0404-044

0400-051

’ S 2534-003



KERMBICIHEEBEIEINTB) 24,

3 - KNO & % s rmz A mz @ 20 B B emTend
Cord No. Name of parts Description Q'ty | Price chargge very Applicable models
B #1
AI=F47IRNVET 27
0400-051 Starting belt hook (R), (L) 1 for 500 120 A
each
s=Y I nn—k&A
Gapsooe Cooling cover setting bracket ! o A
Ay —%—7—1) —E& OSA
0404-010 Starter pulley washer (For OS) 5 300 ik A
0404011 R =T ==& v 1 300| 72 A

Starter pulley washer (For ENYA)

Ay—%—7-)—H& YSA 1 300 79 A

0404.012 Starter pulley washer (For YS)

F—1N—= AN —

y—Yyvy2rv€v} +—fF 1R
0404-032 Cooling fan set With taper 1 set 2,000 360 2
spacer
0404033 |27 7~ 7=~ 1 |3000| 360 | A

Starter pulley

BEXI—Y v K= 1

Divisional type cooling cover (R), (L) ::2; 1,000 620 A

0404-044

#tsr79Fv2—

0404-063 1 3,000 620 A

Clutch shoe with shaft
EXA%—-%—7—"— 0SA B &t 13
Qaotils EX starter pulley (For OS) With washer 1 set 5,100 | 620 B
EXA%—¥%—7—"—YSH B &1t 1R
0404:114 EX starter pulley (For YS) With washer 1set 5,100) 620 s
0404-307 | =77 ¥ %7 2 b 1 |2500| 620 | A

Engine mount

AF—F4 7~ L=400

2504022 |37 57 0 1 | 00| 115 | A
2505001 M2 77 F 20 | 2000 72 | B
2506:014 :: ﬁ)ﬁi;}n:d:iv:sher 5 400 12 A
2522009 7 ;;‘:ﬁi‘;r; 2 Mo 5 | s00] 72 | A
9525.002 | EX 95 % = M2xX8CSf 5 |1000| 72 | A

EX p5 ball with M2X8CS

*ry7A2Y 22— M3XI10

2532003 | &0 7 T A 10 10 | 40| 120 | A
2532.021 é:.: ;’c: it e 10 10 | e00| 120 | A
2532.022 é’a; s’cr;’wth o X L 10 | so0| 120 | A
2534-003 ;a;:n;sf:j iy M3 x8 w0 | 10| 72 | A

= DEEXR . BEOEXBORBHNITHLESRIEZ A
DLk, AERE WEXRELE®R) HITtoF— (B
BEEE FTBED TN,
BE 2EMEDON—YEEXENDBEEIRZ, TOFTED
BNEEDAEMATTEN, MOERHIT—EASET
WICIZEET,

KEXBROAE—UTEHENTSN,

28

B (1B

' X &

BEUIAS £ A =]

BEHET ( #F) B/X
BERE ( ) -
TR
MO0
A&FE [ Be/UFE ¥ *v b&EL
S¥ENO. | = — KNO. R HE  E &8

1

2

3

4

)

6

7

8
MABROPEILTIHRALTEEV, & H O |¥F
THXD L E DB % Bt ®
i’é:ﬂﬁﬁffgc:uiﬁi‘ml;@ihrghit_ma)rx o a2
(‘i\r—:/gggégzmﬁﬁ (Fki#IZMIBEAA) (@+®)x1.03

@y 38— fitE ¥ 1,000
#0175 OBE
CE&HH1,000X1.03)+175=¥1,205 L 72 ) £F,

ZE A

amr?&mw_a_a»tu:_—‘
COhK-%
‘ C—E=FLE%8__ ]

LB R AF R ALETS30-214 TT726
TEL:(0847)41-7400 40 FAX:41-9361




0403-069

0403-069
0400-090

0404-020 (

&

2523-007

2506-010
0400-090
2524W 9
BB 2532.034
é? 2505-006
2523-002 =
>
" .. ,*\'/
P) o o
o
¢

0404-022

0404-050

0403-077

2505-006 0’ &7 &
$ 0404-022 &7

© 29



XFERMEBICIERBRIEINATEY A, MBERMEICIHERBUEEEIATBY LA,

13 3 . a - = =3 ¥ # B oM

3 - FNO & & esrmE A mle &l E 8 R M eaTeaa 2 - FNO £ % £y M8 A BIE B frogn | Do | , EATRAR
Cord No. Name of parts Description Q'ty | Price charge | very Applicable models Cord No. Name of parts Description Q'ty rice | ‘charge | very pplicable models

TYxAMV3 4 bF(B)
0400090 Adjusting joint (B) 8 = 2 A

KE EHE, V-

REELv b WAt & 1X

0403-069 Stabilizer set With vertical, 1 set 1,500 250 A
horizontal, seal

F—NT—bLTL—At b -3+ nffE 1X
0403077 | 7551 boom brace set With terminal fgat | 1:000130,000 A

N THAGR
0404:020 Pipe clamp bracket - 250 i £
0404022 |11 7S 2 F 3 | so0 175 | A

Pipe band

NBF—NVT—4us34 7L=T35
0404:060 Octagonal tail boom pipe L=735 L {16001 1,000 A
2505.006 M3 743 257} 10 | 2000 72 | A

M3 nylon nut

FT 7Y x p3Xp9X1
2506-010 Flat washer 93 X9 X 1 20 100 72 A
2523002 [7 ¥ =3 ¥ PO =¥ 7 bol.2X1100 10 |1500{1,000 | A

Rudder control shaft p1.2X 1100

S¥—arro—NFa—-7

2523.007 |7 7 =3 7 P 5N 10 | 2000|1000 | A
2524.001 |2 2 é’e:;‘ ik 5 | 250 72 | A
2532.006 ga: 2 r-ejwj\N?S :( o e %20 10 | 400 120 | A
2532.015 ga'; s“:r;fw"hfa;’( = et 10 | 400| 120 | A
2532.034 gﬂ: zse oM 10 | 400| 120 | A

30



0404-313 Al

0404-316
2500-068

2500-068
2539-006 2532003 /
! 0404-312 X 2500-057
0404-318 2506-019

0404-315

0404-318
0404-314

0404-322

2500-065

0404-322 @
2524-003
0404-321 % \G %% 0404-086
v

0404-322
0404-320

@
0404-336 2523-006
- ?
SRS t/
0404-324 2524-004 é -
|
8 =
2532-005 =,
A gl >
@\ < -,
2523-004
2500-062 %
2532-028
2506-003

N\ 2505-006
2500-070

0404-317
2500-068

¥ B ] 2505-006

2532-039

0404-311

;)

»

0404-323

2500-061

0404-101




KERMABICIHEHRBIEEINTBY A,

-

KFERMBICIIHEBRBEIEINTEY $ A,

3 - KNO & % s e A [ @S % (B B s 3- KNO -8 % s tmE (A e @S M B emaem
Cord No. Name of parts Description Q'ty | Price chargge very Applicable models Cord No. Name of parts Description Q'ty | Price chargge v:rly. Applicable models
HERTF -V T L —F€=105 15 g
0404-086 Symmetrical tail blade £=105 g AR A 1set 800 120 A SST,BBZ 2500-070 | Brg. p3 Xp9 X3 2 1,200 120 A
EX7—z2=v} M3+4Tr+ b
0404-101 [EX 7=V T L — KA ¥ - N 2 EX 7— L ¥+ 2505-006 | 13 1 vion nut 10 | 200 72 | A
- . ,(B) 2 for 300| 175 A : -
EX tail blade holder EX tail unit D
each EX tail 2506-003 FE7 v x g3Xe6X0.5 20 100 7 A
tail gear Flat washer p3 X 96 X 0.5
F—=WFI4THAF 5
0404-311 |7 =7 " 74 2 500| 175 A |SsT F7 7Y r p3Xpd.5X0.5
Teildriveguids 2506-019 | p1.t washer 93X 045X 0.5 101 2000 72 [ A
0404312 |70 ;';::01' DA 1 |4g800] 250 | A AAARAREL
: Tail gear box cap $2 X 1000 one side flat type
- SoxiaKis 2523-006 ggg;‘i:ezz"f?o'{)o" 5 |3500[100 | A
T e 1R
0404-314 : gdEV) v 7t 2,500 175 A S RFT Y KV o
Gear with shaft . Iset [ < oy Fxv FErM2x45
Z)Zilt:rgi;(éi;;(; 2524-003 Rod end pin M2X4.5 10 300 12 A
Po—. O- ¥ sspaop |2 AV T2 LY I AT 5 | 00| 72 | A
2 - ik ouble link pin type
0404-315 ToVR_H ks 13 600| 175 A '
Tail second shaft With collar, roll | 1set 2532.003 | ¥ ¥ 7 7R 7 ) 2= M3xX10 10 400| 120 A
pin Cap screw M3 X 10
PR T-LEUff | IR 2532.005 | ¥ ¥ 7 727 Y 2 = M3x16 10 | 400| 120
0404-316 #5 miter gear With roll pin 1set; | 2790 120 N Cap screw M3 X 16 =
FWEIFLIN—AT = 2532028 | ¥ ¥ 7 TA7 Y 2= M2x8 10 | soo| 72
0404-317 | 1y pitch lever stay } 400 1IR30 A Cap screw M2X8 8 A
- . %1 F¥x¥v7A7Y a— M2.6X6
- Lt - 2532-039 10 | 400| 120 A
PRI Linted b (A),(B) tfor | 500 175 | A Cap screw M2.6X6
Tail pitch lever set each MexE BT 5 %
X177
FoAMEsFL 2539-006 | y19 % 6 shouldered truss 2 | 500 72 | A
Ne 7=y
FIU—b, 7~
- . VN Ty Tk
7 — b ¥ ¥ Assy ) 15X
0404-319 : L 13,000 620 A
Tail gear assembly Without tail 1set
pitch lever, tail
pitch plate and
tail housing
KA, 2974 F@
F—W¥sFTL—bEty b Brg.ff 1R
0404-320 | 131 pitch plate set With boss, slide | 1set | 2890| 175 | A
shaft and bearing
F-WEyFTL—}
0404-321 Tail pitch plate 1 200 120 A
F-WEyFTL—FER 7 —ft 1R
0404-322 | 14l pitch plate boss With collar 1set | 1200] 120 | A
0404.323 | T VNI XY 1 | so0| 120 | A
Tail housing
F =k ¥ — 519
0404-324 Tail holder 519 1 1,300 250 A
F-Avadvbe2 EX7— ¥t
0404-336 | 11 joint p2 1| 7001 250 | A EY tail gear
2500-057 | Brg. p3 X¢6 X 2.5F ZZ 1 700 72 A
2500-061 | Brg. 4 X9 X4ZZ 2 1,200 120 A
Brg. pd Xp9X4MA 7 A b 2
2500-062 Brg. 94 X 09 X 4M thrust 2 set 12001 120 L
2500-065 | Brg. p6 X910 X3F ZZ 2 1,200 120 A
2500-068 | Brg. p5Xp13X4ZZ 2 1,200 120 A

32




2505-006 4 0404-106

-001
i 2500-065

0404-332

0404-331

0404-104

2532-001

0404-334 x
2532-039 \j%

2500-068

2532-008

2505-006

¥ I— FNo.DZWIN— D IZ2W TIP3 ¥LMBLTT &V,

3 Refer to page 31 for the parts not having any code No.

33



KERMBICBHERBIFGINTE) LA, KBRMEICIIERBEIEINTEY HA,

3- KNO 5 % N A BRI 3- KNO s 2 £, bRE A EIE @ 50 (8 M| mATEA
Cord No. Name of parts Description Q'ty | Price ch:rgge very Applicable models Cord No. Name of parts Description Q'ty | Price charge
#4 F7—"— (Brg.f) Brg.{t 1R
03025055 Guide pulley (With bearing) With bearing 1set 800/ R120 A
EX2=v FX=2Z(A)
0404-104 EX unit base (A) 1 3,200 175 A
paokitgs [EX = e bk R), (L e | 2200 130
04-1 EX unit plate (R), (L) :a:i: ,200 A

F—=la=y pX—=2Z(B)

0404331 | 72 = =7 B 1 |2400| 120 | A
0404-332 gg :”—St«n; &7 1 |1,200]| 250 A
0404334 | 7 © ";i:m; haze 1 | 40| 120 | A
0404:335 g:ﬁ}it:h:k;f 33 e L o Lo | 1500|115 | A
2500-065 | Brg. 96 X910 X 3F 2Z 2 1600 120 | A
2500-068 | Brg. p5x 13X 4 ZZ 2 |1200 175 | A
2504-014 ;i;i:g;j;;.;;;lg;%’“‘”" 1 |1800| 250 | A
2505006 | M3 :yfo:nix rot 10| 20| 72 | A
2521-041 (’:7017-13: :33::::5’ 2 | 300| 120 B
2532-001 gﬂ: 2 r:' A Lo Maxe 10 | 400] 120 | A
2532-008 ga"p ;rZWXM’:Si;s_ M3x25 10 | 40| 120 | A
2532.039 | ¥ ¥ 7 727 Y 2= M2.6X6 10 | 400| 120 | A

Cap screw M2.6 X6

34



2522-002 et AR @
2521-016
2525-002 '
0400-027
‘ 0404-026

2500-063 2505-001 @

2532-015 @>\
2521-039 =

&
2-032

2500-074

2522-005

@ 253

| (
2524-001

2525-001

0404-024
0404-326

0400-033

M/
\(

2525-002 [/ \

2531-001 S

2522-011

2500-033

2500-063
0400-025

0400-032

2500-033 2505-001

0404-024

2521-027 2532015

2522-002

35



KFRMEICIIEBEREIEINTEY €A,

MERMEIIIEBRBIE IR TEY 24,

3- FNO A % ey bms A mlE @ o M e om| wmTe 3 - KNO I €srms A xle @) 2R B wme s
Cord No. Name of parts Description Q'ty | Price charge Cord No. Name of parts Description Q'ty | Price charge | very Applicable models
0400-025 ﬁi?:n%;]lft;p?leverﬁ \f;;iﬁl{:earing llsjgt 1,800 250 A SST 2532-032 ga;:ch\:\hgl)}(f‘Z_ M1z e Ll 2! A
0400-027 I;ﬁdgaf;?d:{:t;p?ﬂ ari%l.niz‘euring ll:EL 1,800 250 e SST
T e [ [ [ [
- W7 v i
washer
0404025 | 2 e With chaty 11200 175 | A
oa0n026 | g SEIATT | i 20| 15 | A
040326 | G2 b T 7t A, G | 00| 115 | a
each
2500-033 | Brg. 06 X912 X 4F 1 |1200] 120 | A
2500063 | Brg. 93 X 97 X 2F 2 |1200] 120 | A
2500-073 | Brg. g4 X8 X3F 2 [1200] 120 | A
2500-074 | Brg. g4 XX 2F 2 |1200] 120 | A
2505001 | M2 T 7} 20 | 2000 72 | B
2505-007 m:yfo:n: Fh 10 | 200 72 | B
2521-016 Sii;ifciﬁfffffss L 2001 72 ] A
oom [8.2 725 2 [ w5 e
2521039 é’ol’-h_r o‘;“x"&;z 2 | 400 72 | A
2522-002 Zd;.’;:ﬁ:g'"r;;{;x“gxzs 5 | s00] 72 | A
T IEEIE
2524-.001 | Y2 © d"e:;f <L 5 | 250 72 | A
2525001 |00 & | 20 w2 | A
2531001 |7 P27 0 2 T M3x3 10 | 30| 72 | A
2531003 ;cefsct e 4. Lot 10 | 300 72 A
2532015 éa;;:wzmﬁsixls_ M3x15 10 | 400| 120 | A
2532.031 ga; s';;’wxm"z')’(; ~iM2xE 10 | sof 72 | A

36




0403-079

2534-013

0404-327

¥

0403-097

37



KERMEEICIERBIFIATBY ILA,

KERMEICIERBIEINTE) €A,

3 - ¥NO & & evrms A mle @288 B emTeea 2~ ¥NO & % €7 bAE A HIE @ ik Dl | mATRRA
Cord No. Name of parts Description Q'ty | Price chargge ver); Applicable models Cord No. Name of parts Description Q'ty | Price charge | very Applicable models
ey SST-EAGLE BB %
0403-079 Canopy 1 1,600 1,000 A BBZ 0404-328 SST-EAGLE instruction manual 1 1,000 250 A
Fr v NBaOvs 77— n1iq47
0404-051 Cabin 1 7,800 1,500 A BBZ 0404-329 Octagonal long tail pipe 1 1,800| 800 A
LEL > F4 F &1 2400001 |18V 7= 287 7Y = 1 |1400| 800 | A
2513-002 L-type wrench set 1.5-2.0-25-30 | 1 fo; 200 72 B 1.5V Mars battery
s — 2400.002 |22 7 =7~ 1% | 6800{ 1,000 | A
RANEFESHEE -2 Z starter lset | !
0403-098 | Transcribing mark for identification 1 500 250 A BBZ &1
numbers 2400.005 |2 22 " F =y —At7} (R), (L) 1for | 700( 800 B
(O vt Z starter case set h
0403-097 | . ~ *. 1 500 250 A |BBZ £ac
racking tape LAY =9 —A¥VYF+—RBTYTH—
M2.6X6TS b 7 A 2400-006 | = & 1 300( 250 B
R M2.8 x 6TS truss 10 200 12 A BBZ Adapter rubber for Z starter spinner
ZAY—=9—A42¥F+€7} 1R
2400-007 | 7 1. rter switch set 1set | 400 120 E
F7vav A4 TVv—FREF2—7(B)
Option 2400-011 | ypoin blade contractible tube (Black) . ! e A
] 50-61 A 1 FIER <75 — 1R E A4 77— FI@F 2 — 7(F)
Pl 50-61 square type side exhaust muffler 1 set 6,200] (800 A 2400-012 Main blade contractible tube (Red) dm ! 800 120 A
SSTH&AHR 77— 1X A4y TL—FIREF2—7(8)
0401-035 Rear exhaust muffler for SST 1 set 6:2001 35800 A 2400:013 Main blade contractible tube (White) - ! oy a0 A
OS61SFHA# 1 FHfR~77— 1R F=7TL—FUBF2—7R)
0401-103 Side exhaust muffler for 0S61SFH 1 set 6,200} 1400 . 2400:014 Main blade contractible tube (Black) = . 2001 120 2
OS6ISFHA Y793 —-T7 ¥ 7% — F=W7L—FIBF 2—70R)
0401-104 | \t\ Mer adapter for OS61SFH 1 12001 175 ] A 2400-015 | i) blade contractible tube (Red) tm ol el el e
F4xxA MY F—WTL— FIETFa—7(8)
= 46VFHA 7L — 2400-016 Tail blade contractible tube (White) s 1 200 e A
0403.061 | BBC RAHR7 7 5 ¢ With di 1 | 4300] 800 | A 75
: BBC rear exhaust muffler cast pla;,e forle. Iset | ™ 5 y A?SD vyr47
3 v 7~ b 730XL020 JE:
46VFH 2504-019 Timing belt 730XL020 i 18001 175 B Octagonal long
4 i " i - 3 1
0403.096 | EEM Y~/ -t s} EIE 1% [osool 250 | B pipe JESS
Metal-made seesaw set Preassembled 1set |77 FrLANAT
2523.005 |27 #1.2X1000 5 | 3500 A
0403101 |27 =7 3=~ It 1+ | voool 250 | B Stainless steel pipe $1.2X 1000 ’
Starter cone With screw i
u AJAMABrg. tI¥— 13X
0404:053 Thrust bearing holder 1set 3,000 L= .
70 AR IN—=M3XT4
0404-054 | ¢ 55 member M3X74 . 600 12 E
g5 [EXWELO X 7 vaT7 9 b 1%
0404:055 EX W type wash-out 1 set 500 15290 e
EX A4 7 ¥%95T
0404-056 EX main gear 95T 1 3,000 B
EX A4 7 ¥%97T
0404057 | F3 = goar 977 1 {3,000 B
EX A4 7 %7 99T
0404-058 EX main gear 99T 1 3,000 B
; = A= =R TFFET b 1R
0404:060 Clutch set for cone starter 1set 3;0001 1620 B
i FFZO—% —~ 7 FAssy 13X
0404-215 FFZ rotor head assembly 1 set 19,8001 1,000 L
; SSZ o — % —~ 7 FAssy 12
0404234 SSZ rotor head assembly 1set 39,800/ 1,000 B
F-LEL I — 74 pl9
0404-325 | 1331 holder for body 019 L |1A0] 360 | A
SST-EAGLE 257 — 7 L T
0404-327 SST-EAGLE transcribing mark :::lh stabilizer 1set 1,300| 250 e

38




MEMO




BT DZHY) 71—

L Al
EO0hR-21
[ E=FLERSB ]
JERRAFRTHAILET530-214 T726
HIROB0O  TEL:(0847)41.740048 FAX:41-9361

HIROS30 LUIMNED

530-214 MOTOYAMA-CHO, FUCHU-SHI,
HIROSHIMA-PREF., JAPAN. T 726
TEL:0847-41-7400 FAX:0847-41-9361




